
NOTE: Read these installation instructions thoroughly before beginning the installation process. Retain
these Installation Instructions for future reference.

Arctic Cat® ATV
Installation Instructions - Accessory Kit

1

Form No. 0453-539

Snowplow Push Frame/Attachment Kits 
(p/n 0436-636, 0436-635, and 1436-191)

Application: All 2005-2011 full size models 
(excluding 2005 TRV models and 2005 400 models).

Kit includes:

   p/n QTY DESCRIPTION
1441-198 1 Main Frame
0441-326 2 Attachment Plate Lever
8408-850 2 Cap Screw (M8-1.25 x 50 mm)
8050-247 2 Washer (5/16 in. ID)
0441-327 2 Compression Spring
8432-802 7 Lock Nut (M8-1.25)
1441-210 1 Swivel Plate
0423-899 1 Lock Nut (M16-1.5)
0623-220 1 Washer (5/8 in. ID)
1441-990 1 Winch Lift Bracket
8408-840 1 Cap Screw (M8-1.25 x 40 mm)
0423-583 1 Clevis pin
0423-582 1 “R” Pin
1441-215 1 Lever (Angle Adjust)
1441-219 1 Lever Grip (Angle Adjust)
8408-830 1 Cap Screw (M8-1.25 x 30 mm)
0441-323 1 Tension Spring
8002-409 2 Cap Screw (1/2-13 x 2-1/2 in.)
8050-337 4 Washer (1/2 in. ID)
8040-606 2 Lock Nut (1/2-13)
0441-320 2 Stop Block (Adjustable)
8408-835 2 Cap Screw (M10-1.25 x 35 mm)
8422-002 2 Lock Nut (M10-1.25)
0441-333 2 Kickover Tension Spring
0423-900 2 Eye Bolt (M8-1.25 x 50 mm)
*1441-220 1 Attachment Plate (Right-Side)
*1441-221 1 Attachment Plate (Left-Side)
*8409-025 4 Cap Screw (M10-1.25 x 25 mm)
*8050-277 4 Washer (3/8 in. ID)
**0541-618 1 Attachment Plate (Right-Side)
**0541-619 1 Attachment Plate (Left-Side)
**8408-820 6 Cap Screw (M8 x 1.25 x 20 mm)
0453-539 1 Instructions

* Included in Kit (p/n 0436-635)
** Included in Kit (p/n 1436-191)

NOTE: Kit (p/n 0436-636) must be used in conjuc-
tion with either Kit (p/n 0436-635) or (p/n 1436-191).
These kits are NOT recommended for 2x4 applica-
tions.

Snowplow Assembly

1. Position Main Frame on a flat, level surface.

2. Place the snowplow blade face down at the front
of the Swivel Plate. Secure the blade to the swivel
plate using two 1/2 x 2-1/2 in. Cap Screws, four
Washers, and two 1/2 in. Lock Nuts. Tighten the
nuts until secure; then loosen 1/4 to 1/2 turn. See
Fig. 3.

NOTE: The blade must be allowed to rotate
freely. Periodically check the tightness to prevent
unnecessary wear.

3. Install the Adjustable Stop Blocks using two M10
x 35 mm Cap Screws and Lock Nuts. Rotate the
blocks until both are at the same setting. Do not
tighten at this time.

4. Rotate the plow blade back to an upright position
until the frame comes into contact with the stop
blocks. Check the stop blocks to ensure both are
set the same and are fully seated against the blade
frame. Tighten the cap screws and lock nuts
securely.

5. Connect one Eye Bolt loop to one end of the Kick-
over Tension Spring. Connect the opposite end of
the spring to the pre-drilled hole at the top of the
blade frame. Install the threaded section of the eye
bolt through the pre-drilled hole in the swivel plate
and secure with a lock nut. Tighten nut until 1/4 in.
of thread appears past the nut. Repeat for opposite
side.

6. Slide the Angle Adjust Lever Grip onto the Angle
Adjust Lever until fully seated.

7. Install the angle adjust lever into the bracket on the
main frame and secure with a M8 x 30 mm cap
screw and lock nut. Do not over-tighten.

NOTE: Angle adjust lever must be allowed to
rotate.

8. Install Winch Lift Bracket and secure with M8 x
40 mm cap screw and a lock nut through the slot-
ted hole in the swivel plate and main frame.
Tighten nut until secure; then loosen 1/4 to 1/2
turn. Insert the Clevis Pin through the holes in the
winch lift bracket and secure with the “R” Pin.

NOTE: The swivel plate must be allowed to turn
freely. Periodically check tightness and operation.

9. Connect one end of the Tension Spring to the pre-
drilled hole at the bottom of the angle adjust lever.
Loop the opposite end of the spring end around the
threaded part of the cap screw installed in previous
step. Secure with a lock nut.

10. Install the Attachment Plate Lever on one side of
the rear main frame using a M8 x 50 mm cap
screw, a washer, a Compression Spring, and a lock
nut. Tighten nut until threads appear past nut.
Repeat step for opposite side.



2

Installing Attachment Plate to ATV 
(Except 366)

1. Remove the two 10 mm cap screws that secure the
left-side footrest. Discard the cap screws. Align
the Attachment Plate mounting holes with the
footrest mounting holes; then secure with two
M10 x 25 mm cap screws and washers making
sure the weld pin on the attachment plate faces
outward. Repeat for right-side footrest.

Installing Attachment Plate to ATV 
(366)

1. Remove the front three cap screws that secure the
left-side footrest. Discard the cap screws. Align
the Attachment Plate mounting holes with the
footrest mounting holes; then secure with three
M8 x 20 mm cap screws making sure the weld pin
on the attachment plate faces outward. Repeat for
right-side footrest.

NOTE: Leave the rear-most M8 cap screws
attached to the footrest mounts.

Cutting Clearance in Lower Front 
Plastic Fascia (366)

1. Remove the four M6 hex cap screws and washers
holding the lower front plastic fascia in place.

2. On the back side of the fascia, mark or scribe lines
by extending two lines 2 inches down from the
inside edges of the existing opening. See Fig. 1.

Fig. 1

743-349A

3. Mark or scribe a horizontal line between the 2
lines marked in step 2. Make sure the line is 2
inches down from the bottom edge of the existing
opening.

4. Mark hole centers 1/8 inch inside the marked lines
on the two lower corners.

5. Drill 1/4 in. holes on the hole centers.

6. Cut the fascia along the marked lines. Debur any
rough edges. See Fig. 2.

Fig. 2

743-348A

7. Install the plastic fascia by loosely securing the
lower two M6 hex fasteners and washers first; then
align and loosely secure the upper two M6 hex fas-
teners and washers.

8. Center the fascia on the fasteners; then tighten
securely.

Securing snowplow to ATV

1. Lay the plow mount/blade assembly on a flat,
level surface. Align the ATV and the snowplow
main frame with the blade positioned at the front
of the ATV.

2. Lift the rear of the main frame until the attachment
plate pins align and drop into the “L” shaped cut-
outs in the main frame.

3. Pull and rotate the spring-loaded attachment plate
lever over the pin locking the main frame to the
attachment plate(s)/ATV frame. Repeat for oppo-
site side.

CAUTION

Ensure that the attachment plate mounting holes
are aligned with the footrest mounting holes
before tightening the cap screws. Failure to do
so will result in cross threading of the frame weld
nuts.

CAUTION

Ensure that the attachment plate mounting holes
are aligned with the footrest mounting holes
before tightening the cap screws. Failure to do
so will result in cross threading of the frame weld
nuts.

CAUTION

The lower front plastic fascia will need to be cut
to allow for proper clearance with the plow main
frame. Failure to do so may result in damage to
the plastic fascia.



3

Operating Snowplow with Winch

1. Remove the hook from the winch cable; then
attach the looped end of the winch cable to the
clevis pin of the winch lift bracket on the plow
main frame. Secure the clevis pin with the “R” pin. Checking for Clearance with 

Snowplow Main Frame (366)

1. Slowly toggle the plow main frame to the up posi-
tion making sure there is proper clearance with the
lower front plastic fascia.

2. If any binding or interference with the plastic fas-
cia occurs, cut more clearance into the plastic fas-
cia as needed.

Fig. 3

ATV-3012A

!WARNING

The winch will not automatically stop at the full-
up position. Severe damage to the plow and ATV
or personal injury may occur if the electric winch
is not disengaged after the plow has reached the
full-up position.

CAUTION

Do not attach the winch hook directly to the plow
main frame. Damage to the frame assembly may
occur.

CAUTION

Do not over-tighten the winch. Damage to the
ATV may occur.

Key
1. Main Frame
2. Swivel Plate
3. Angle Adjust Lever
4. Winch Lift Bracket
5. Adjustable Stop Block
6. Kickover Tension Spring
7. Attachment Plate Lever
8. Tension Spring
9. Compression Spring
10. Cap Screw 

(M8-1.25 x 30 mm)
11. Cap Screw 

(M8-1.25 x 40 mm)
12. Cap Screw 

(M8-1.25 x 50 mm)
13. Cap Screw 

(M10-1.25 x 35 mm)
14. Cap Screw 

(1/2-13 x 2 1/2 in.)
15. Eye Bolt
16. Lock Nut (M8-1.25)
17. Lock Nut (M10-1.25)
18. Lock Nut (1/2-13)
19. Lock Nut (M16-1.5)
20. Washer (5/16 in. ID)
21. Washer (1/2 in. ID)
22. Washer (5/8 in. ID)
23. “R” Pin
24. Clevis Pin
25. Angle Adjust Lever Grip
26. Attachment Plate (Right-Side)
27. Attachment Plate (Left-Side)
28. Cap Screw (M10-1.25 x 25 mm)
29. Washer (3/8 in. ID)
30. Attachment Plate (Right-Side)
31. Attachment Plate (Left-Side)

Printed in the U.S.A. ®™Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701 0610



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


